nN




DT T/T T ¥ 1aN 8/1

6SLh¢ S9389 *OT 71 X 91/S ‘9SOH

dueip
‘o1ddIN od1g

uorssTwsuei] 9-)/M Q0f PIoj :surluy oseg
21qe) IFIYS UOISSTWSURA]
0Z-%/1 ‘#8105 SUTYOel *pH Ield

*DT 8/€ X DN

D1 1

DT ¢
‘D1 %7/¢ 1

X DN 91-8/¢
TeuTuwoN z/1
X DN €1-2/1
X ON 9T1-8/¢
TeutwoN g/¢

PB3H 1013U0) VK
Junoly 2urguy JIeay
‘maaosde) °pH °*X9H
‘asyseM 3007 3IT1dS
‘moaosde)y °pH *XoH
‘aoxosde) °*pH °*XoH
‘aoysem o0 3IT1dS

AN z€-01 ‘3nN do3ig oIiselx
°1qeD 3ITYs ‘I9deag

wrys

104,10,

junop aurduyg

Junol aurluy Iesy °‘Ioysep
asoedg

‘9T %2 X ON %1-91/L ‘maxosden °*pH Xoy
*H°*T X030 ‘3junol aurlujy

ATquessy usaiog pue ued IO

%000 ureaq

‘9T %#/1 X DN 81-91/S ‘meaosded °pH xoH
Wiy UOISUaIXy

a9oedg
‘anN doag
jutof T1ed
((Hd# weag) I831T3F 110

ATH A93TTA TTIQ @3oway

8/¢ ‘moqiy 3e913g

9T 8/¢ ‘I9yseM 3Jeld

91 q\m X DN 91 8/¢ ‘#oaosded °*py xay
oTIneapiy ‘Llquwessy mmom

wll 8urioo) ‘ueg

ON 81-91/S

NOI LATYOSHA

L 30 T 23eg

—

, . ﬁ!\ﬂ/
\/;. e— e

-~
P

o

—F NN AT A A A A A A S A A A A A NN A NNN AN A A -

—

b}
&

‘ON I¥Vd
ONIYHANIONE qdod

%T-C MNOIL HdIS
00¢1 THAOW
ATIWISSY dOL ANIONZ

M

9606712 9¢
971010 SE
¢-S€910 e
£602021 1% S
£-8£06C1¢ [43
STT1-91ST10 1€
€€0621T o€
6L020¢1 6C
89-10S10 8¢
01-2SST10 LT
8€1-10ST0 97
€L-T0STO 174
8-2SST0 7¢
Ge-6ZST0 £C
L60ST1T (44
CE0SCIC 1¢
9€06CT1C 0¢
1-8€£020¢1 61
LL0201¢ 8T
10-8605C1¢ LT
901-T10S10 91
1-18020¢1 61
- ¢-600201¢ 71
S10201¢ £l
0%7-10S10 (4%
960SZ1¢ I1
¢0-8606¢1¢ 01
¢-%ZS10 6
LE0STTC 8
800¢090 L
£8020¢C1 9
€-%2910 S
9-16G10 ks
99-10S10 13
GT1-2508C1¢ (4
1602021 T
°ON Idvd ‘ON I3dvd “ON
vV ® d @dod TOMOIHL WH.LI
fmd A,qlnoit\ m——s e \L am [S—"

N—




/®SOH/%Z7€6/ 03 duel) puodsg adef]
*397uy dung Isng 03 mmom\¢wmm\:uumuu<\
asoyg-due1)

0°6 X A0 L¥®S° X °Q°I 88¢°
10399Uu0) aqn] [9nJ-3SO0H
dung 19nj Ydoe1iy % 91/S I9YSemid0T
6C°1 X 81-91/¢ 3104
dung 1snjg-3193ses
1ong-4A1quassy dung

:Swe3] g IXAN Ssopnioul

(21-5-N) L1quassy dung ang
L1quessy Iojaanqie)

X9H AN %Z-8/€ INN

¢9°1 X DN 91-4AN %Z-8/¢€ PNig

PIOJTuEl °Yejul o031 J032INqip)-3oMsen
:swe3l # 3IXON sepnidul (£€-¢-N)

alempiel Sulyoel1ly ¥ °*£SSY 1032anqie)

ON 91-8/¢ ‘InN snbao3jtup

I19pusg aanssaig 110

IdN 8/1 ‘aspusg sinjeaadumag,

9qn[ J103edTpul 12497 TIQ

UOT1BJTFIPOW I03euUI9l[V ‘way Suiisnlpy

*OT%1 X ON %1-91// ‘moadsde) °*pH °X°H

98ueTd Surjunol

AN 81-8/6 ‘anN doig oT3asely

.*H*¥ I030K ‘junop auiduy

‘9T %1 X ON 91-8/¢ ‘moadsde) *pH °XoH

9T %/¢€ X ON ¥1-91// ‘maadsde)

TeutwoN 91/, ‘Isysem oo 311ds

‘DT € X AN 81-8/S ‘meadsde) °*pH °*X°H

‘I 9T/11 ‘asysepm

UOTJedTJIPOW UBJ UOTSSTWSURI]J,

UOT3edTITPOR dn-3d1g

NOIL4AIIDSHA

L 30 g 3%eq

[4 8G-S¥69/E

V-%7€6-VVZD
9€S-T6L%7¢%
84-9¢%0¢C%
V-L1%6-30ED
V-06€6-306D

— = NN~

V-0166-1CLQ
8G-TLGGSE
86-20%88
V-L7%6-206D

NN A

HANNOGT T AN A

/

‘210 *ON I¥Vd
ONTYTINIONT @04

?¢-7 TANDIA FES
00¢1 TIAOW

ATERASSY dOl ANIONE

— ‘ o i

d-/LT%6-ZVED

a-0S€6-Z0€D
vi9

€¢

- €-%2ST10 4y

€-9%1IG11C 1<

€-T71S112 0S

670201¢ 6%

2602021 8%

ZOTI-T0ST0 LY

7€0SZ1¢ 9tz

%-52S10 Gy

€-18020C1 vy

, ZL-10S10 ey
96-10S10 A/

6-2SS10 18

861-00S10 oY

6€020¢CT 6€

TOT- 0€0SZ1T 8¢

6205212 LE

*ON Idvd _°ON I9vd *ON
¥V ® d @iod T0MOIHI RAII




FooT1d
*142 03 I2400 3U01J NIyl wae.*[pe yoeljy ¢
- 1%81 - 91/S 310d
Sutasnlpy Jo3jpuially-uwiy
*33ag °33W 03 I03EUISITY YOeIIY ® 91// INN
91/. Asysemqd0T]
7/1-% ¥ ¥1-91/L 3104
dojeulaly-ueg
10jeulIalIy-L91ind
duy ¢G-A7T £911nd SSOT-°4ASSYy 1031PUIIITY
yooig *14D 03
6€00T Y2e33yy SuIdd0T /¢ X 91-8/¢ 3104
*83 I03BUID][Y-I9YorIg
:swWa3] 9] 3IXON Ssepnyouy-
(9Z-11-N) /0T3E1 §/°
03 dund I93eM GZ°T Y3ITM 95N /I0UIIA0Y
TeoTueyodwW 103 joN/Lo1Ind 24aBOyYS-7 YIlis
duy ¢¢-AZ1 AJqUOSSY 1031BUILITY
GC ¢ X %7-91/6 310d
91/S I9ysemo0]
ya8uaT yi-g/a9oevdg ueg
:Swa3l ¢ IXSN sapnioul
. 103014l *0°S (TL-6-N)
oaempaiel 3uryoelly pue iooedg ueg
- a030K Sul3laels Yoelay %
Teprozadea] 8/¢ Iaysemyoo]
"PH *3UseM XoH Z1°1 X 91-8/¢ 3104
3030 Sutiaeas o3 A1ddy ¢
we3sAg TBOTIIOITH AZI-T®O°Q
*£ssy 10310 Suriaels
:SWell  3IXSN sapnioul
(1-8-N) AZ1-£1quassy 1030 Suriiels
€8° X 0C-91/L 3104
SuT2I0JUI9y I9YMATI-9231e1d
L1quessy 1ooumild
:swal] ¢ IXSN sapnioul
(Lg-L-N) *onay unIpdW 9D
2d4] oTjEWOINY-A1qULSSY TOUMATI

NOILdT¥)SHQ
L Jo ¢ 98eg
g S el s B et S e S M

e

Lo B B o B B R I B

-~ M

- — O

85-096927%
T-SHT0T -V
$-0£9%€1
85-808%€d
 8$-65570€d
4-08€0T-IVSD
A-2SeVOT-4LSD
VH-9%£01-202a

89-9662%%
J-6£001-4VSD

8G-6E£GSY
9€6-164%¢
d-9%G8-AVRD

8G-C8L%E%
86-1899.L¢%

V-70%9-2L907%
VV-100T11-409d

001S-1418.€
V-09£¥9-2020
VV-6/£9-dd1a

*AI0

°ON Livd
ONIYTANIONE @iod

¥Z-7 TANOIA HIS
00Z1 TAAOR
ATOWASSY 4O ANIONE

Ll e S

ol O =

9-GHT0T-2ZI5D

A-¥RE0T-ZLSO
a-9%€01-ZVea

TO-€1EVOT-ZVSD

d-9%98-ZV¥D

V-99€V9-Z0ZD

°ON ILdvd
vV ® d @od

—

; i
—— o e ! [

8¢

LS

9¢

S¢S
0N Tavd “ON
TONOTHI, WALI




2€-01 °ON-I9ysem pue 3InN
oTewa uo deug saTM [eulwmiag
1038TS9Y 031 II0D-91IM
1109 .uo131Tu8 -1031STS3aY
:swa3] # 3IX8N sepnidul (1-6Z2-N)
PeoT WOLISU9I-IH PuUB I01STSIY uwoIlTull
autlq wnnoep pue [eng-dIld
*qien 031 dung Tang-°£Assy aqngJ
HELCR 4
JxeN sepnidul (I-STI-N) °utrl Ieng
ureig TTQ0 2139uley - 3nid
MDIDG
‘ pnas
u2319§ JI0-39YSed
aseoyue1) 03 ued IIO0-3ISNSeH
39ysen ued TIQ SUTIuy-3ITY
a8ueld oqnl 39Tul dung IQ-39¥SesH
8nid uteig 1T0-393sed
smo]1T g 1IXON sepnioul
(01-21-N) S®T10SS920y uUed 110
/§3TUn 3urpuss
JO speeiyl UO ISN/IATIONPUO)-IDTBIG
1Tu Surpusg 2Inssaid IO
:SW23T 7 IXSN Ssapnioul
(7-91-N) IL°d°N 81-%/1
-370A g1 3Tu) 3ulpusg 2iInssaigd 1T0
STeulwia],
1032UI93V 03 YOBIIY % ¥/ ILYsSemdd07]
*XOH 87-%/1 37N
CE-01-12ysemyd0T R INN
/ited
Pay23el/0S Yy X z€/S1 dund is3em ® *3Ty-37°€
31y 031 wie °*[py yo3elay ®» 1eld §/¢ I9Ysem
8uryoo1 @/1 -1 X 91-8/¢ 3109

NOILd1¥954d
L 30 1 98eg
D G e T s T ety S S i

! . 86-959%¢
1 V- /991 -90d V-%Lo%1-d949
1 q-Gevy1-d9ad 8-C6t7h1-d94d
1 D-06zZ1-NAd v-06221-v8d
1 V-9S€66-YVd V-L1EV6-2VCd
1 0-69€6-IVSD
N .
y S-%9%02
1 $-S%908¢
1 V-2903.-dV9D V-290dL-ZV9D
1 g-161V.-dV9D 4-161VL-ZV9D
1 4-18/9-ZV0a
1 VV-$299-415a ¥-9799-Z15a
1 V-%€.9-90Z0 V-%€/9-2020
v Yoy -9HI
1 V-06206-dZ6D V-8/26-2Z6D
T LS-S08YEY
1 8S-180%¢€%
€ S-969%¢%
rA a-0¢98-zrLo
1 8G¢-18675€d
1 8G-666C7d
*XI0 *ON Idvd *ON Id9V.
ONTYAANIONT @04 v ® d @dod
“HZ-7 TANOIA FAS
0021 TIAOR
ATIWISSY dOI HANIODNHA
SR SR S B Gt S T

€9

€20201¢ [4°)
12-15910 19
09

6S

*ON 1dvd . “ON
TOAOIHL JACHAE



o pesH

I9puT1L) 03/%-658/Ud=33Y
- % ¥3H 88° X 81 - 91/S 310€
3913INQ I93eM - UOTIJIDBUUO)H
uoT3jdauuo) 39[INQ I931eM - 39YSeH
92iInog Mmeysixaqoy ‘°IBUIIITY ¥
d *89Qq g/1 - *£ssy 3eisowiayg

swell / 3IXeN

sopnIdul (¥1-S€-N)/ued #uog

-1 *82q g/ 3e3lsowasyy
PuB UOTJO2UUO) 3ISTINQ I233BM
J2WWoIn
UOTSSTWy 3se)/) - °£ssy aalep
Jusp 8sep/) - 9soy
asoy - duwey)
Jusp @se)/) - -£ssy aqnj

SWR3IT ¢ IXSN “S9pniouf
(1-%€-N) we3lsLg uoTssTwy oseONuERI)
sweN ourduy - 3jejq

wa3] 3IXON Ssapnioujg
(1-2€-N) °3e1d suwey sur3ug

¥o0o1gd 03 @3e]g 2urSuy aesy
*33y/8uIN00T 0°T X ¥I - 91/, 3104
sur3ug JIesy - °@1eIg

swalf

¢ 3IXSN sopnidul (I1-1E-N)
9-D 9T3jewolny 23eld =2urduy aesy
1o1eag
103e0TpuUl 19487 TTQ0 - 9qng
19497 TTI0 - *4£ssy ao3jedipuf

*swa3y

- € 3IXaN sIpnIdul (6-9Z-N)
suor3ed11ddy 3JBYsSyuein

~Po3unol '£11e3U0ZTI0Y JI0]
/24n1 pue I03BDTpPUl AT 110

NOIIdI¥DSHA

L 3o g °Seg

—T

rA  S§-56T9LE%
V-%658-AV8D

—

1 VV-GSC8-H1Ed

V-GLG8-31G8D%
T 14-G258-V49D

5-86818¢
vd-999V9-H0¢2d
Z-£589-HLSD

" SES-1eEl6
V-89£9-416D

— N o -

1 g-v0%9-1read

€ 86-0%0¢%w
1 VV-ELEV9-3VZA

av V-811D97W-HSHE

I S-0S/9-H1SD

°XI0 “ON I¥vd

ONIYZANTIONE qu0d

®¢-C TANIIA HAS
00¢1 THAOW

ATIWASSY dOL ANIONA

S Lo o N .

o

g-2658-2V8D

€-$158-ZY8Y

q-799V9-ZI15D

V-86/9-2ZVSD
YV-%8/9-2L/D
['-06/9-Z1SD
“ON I¥vd “ON I¥dvd
VR J qiod TONOTHL
O YR S I R S vy RO

89

L9

99

59

%9

“ON
WAII




1xoddng
Ioueal) ATV °qIie) - Jodoeag
1xoddng
*qae) - 19Yoeag
02-%/1 InN 3Surly
96¢°¢ X 0¢-%/1 Pn3s
I9ur9 ) ATy U0 °*uuo) wa3sLg
UOTSSIWF OF/00SY8/Yoe1ly % dwerd
den
ITy-°*£SSy aauealn
Swell 1 IXSN Sopnioul
(1€-S01-N)/I0321nqae)
0761 L1IOH - Iouianon
ON Y3tm oasp/-2dL1 yiegd
TITO - °Q@°H 395330 P23Iunol
suiluy - LJquWessy Idues[) IATY
£ssy d20) ureaq
) Ioaeipey - dep
£ssy aojerpey
. swe3l] ¢ IX9N sopnioug
(#1-201-N) 41quessy zIojerpey
unnoep I03INGIIISIQ - 9SOH
wo3] 3IXSN Ssopnioul
(€-S%-N) Pur] unndep I0INQIAISI(Q
dung a9jem - Lo1Ingd
we3] IXON Ss9pniouf
(S1-6€-N) /peadg aut8ug o3
ued 1/6Z°1 Y3arm uej Mo
/oAeayg Tenq - fo1Iind dung Ia3jem
aqny,
dojsangie) o3 dung [ong - 319YoeaAg
/7668/01
/00SV8/Ude3ily » 9sog - dweyd
UOTIo3UU0) 38TINQ AajeM - den

I9uea) ATV

NOILdI¥DSEA

L Jo g 93eg

P pR—— £

e

—

V-Lgove~1Lhd
0-£¢9V6~-dNsd
85-1.88S¢€
5-90L¢€L¢E
8S-€1%9.E%

S-61898¢
J2-0096-4019D

S118-V8
V-0018-2vZd
V-5008-r10a

9-922¢1-4d8d

d-60S8-4vV9D

V-22€26-2VSD

8S-€1%9.¢H
S-61898¢

*AI0

ATIWASSY dOL HNIONA

*ON I¥Vd

ONTIHANTONT @404

7Z-7 HNOIA HAS

0071 THAOW

14-/29V6-205D

0-0096-Z0SD

V-0018-2V6D
JV-6008-Z1LSD

T-6098-ZV9D

*ON I3Vd
vV ® d @404

‘ON I¥Vd
TOJXO0IHL

¢l

1L

0L

69




LL/TT/S

(3x9sug
UOTSSTIWSURL], 99F) UOLSSTWSUBRI]
ued 110 ‘3Ievsen
jurof T1ed
dN 82¢-%/1 ‘InN wefr
depy asyzesag
£1quessy 19409 ® UWIIIDG
dn-3o1d 110 “39%sen
%/1 031 8/1
- 3utysng ‘Surjjig 2dig
8/€ 03 8/1
- Burysng ‘8urjarg adig
1030K 3urjaels - °£ssy Le1oy
*A 21 fa03lBUIL][Y - JojeIngay
swell g 3IXaN sapnioul
(€E-%11-N) /103eUI331Y piaog
*A 71 X03/Lssy Leley
pue Iojeulaly - lojein3ay
pnag
PIO3TUBK OL/D-/79V6/Pul
IDM0T YoBIIV %8/€ ISYSemyd0T]
91-8/¢ DN
310og Sulydelay 110D
19pu /V-£29V6/30 pul
wo330¢d Y283131V/0096/01
/T9V6/U81IV % 79* X 81
-91/S¢ ‘4ssy Jaysem pue MdID§
IB9S - J3oUMOIN

NOI IdI¥DSHEA

L 30 [ 9@3eg

L B B B I

VV-0SH11-dVea
T -  VvV-91€01-dHYA

—

—

9¢5-C6.L%¢%
T 85-66LEE%

K ¢S-T89.L5%
T V=-L696-HIID

*AI0 *ON I¥vd
ONIYHANIONT @04

7~ TdNDTA HAS
00¢1T THAOW
ATINISSY dOL ANIDNH

-

V-1849-2ZVSD

V-0S%711-2v9d
V-91€01-ZH%a

*ON I8vd
Vo dqiod

c8
0502090 18
LEOSTIT 08
9€-1¢2S10 6L
S70201¢ 87
L00¢0T1¢ . LL
8¢€¢C01¢ 9L
T1-629T10 G/
¢-6¢910 7L
€L
°ON 13vd ‘ON
TON0IHL WHLI

= T T T




FUEL SYSTEM

MODEL 1200 Page 1 of 2

SEE FIGURE 4-29

ITEM PART ,
NUMBER NUMBER QTY. DESCRIPT ION
1 0304006 1 Accelerator Pedal
2 01500-66 1 Hex. Hd. Capscrew, 3/8-24 NF x 3/4 Lg.
3 01521-38 1 Jam Nut, 3/8-24 NF
4 01525-37 22 Elastic Stop Nut, 5/16-24 NF
5 01551-5 14 Flat Washer, 5/16 Large
6 01500-36 6 Hex. Hd. Capscrew, 5/16-24 NF x 3/4 Lg.
7 01731-1 1 Bearing, Flanged
8 01500-6 2 Hex. Hd. Capscrew, 1/4-28 NF x 3/4 Lg.
9 01554-6 1 Split Lock Washer, 1/4 Med.
10 01520-36 1 Hex. Nut 1/4-28 NF
11 1204057-3 1 Gas Pedal Arm
12 01542-100 1 Roll Pin
13 0101337 7 -Sems Nut, #10-32 NF
14 1204101 1 Throttle Rod
15 1202084 Ref Fuel Pump (See Engine Group)
16 2104063 1 Gas Line
17 2104103 1 Anchor Clip, Sliding
18 01501-36 2 Hex. Hd. Capscrew, 5/16-18 NC x 3/4 Lg.
19 01552-7 2 Split Lock Washer, 5/16 Light
20 1204089 1 Throttle Rod Assembly
21 1404043 1 Cap, Fuel Tank
22 1204022 1 Fuel Tank, 45 Gallons
23 01521-36 2 Jam Nut, 1/4-28 NF
24 0604105 1 Throttle Cable
25 1204104 1 Foot Reaction Bracket
26 1204106 1 Guard, Fuel Tank
27 1404018 1 Choke Control Cable
28 1204098 1 Fuel Line Assembly
29 Ref Carburetor (See Engine Group)
30 1 Throttle Link Assembly (Ford #C20Z-9772-B)
31 1204092 1 Throttle Rod Bracket
32 01541-82 1 Cotter Pin
33 1204093 1 Crank Arm
34 1204114 1 Sliding Rod Assembly (Includes the next
' 3 items)
1204090 1 Throttle Rod
01521-36 1 Jam Nut, 1/4-28 NF
1204054 1 Ball Joint Assembly
35 01525-36 6 Elastic Stop Nut, 1/4-28 NF
36 2125039-5 2 Guide
37 1204096 1 Compression Spring #10-32 NF x 3/4 1g.
38 01533-78 5 Pan Hd. Machine Screw, #10-32 NF x 3/4 Lg.
39 0101508 7 Fiber Washer
40 01550-8 2 Split Lock Washer 5/16 Med.
41 0104060 1 Cap, Sending Unit
42 1204097 1 Kick Down Rod



FUEL SYSTEM §

MODEL 1200 Page 2 of 2

SEE FIGURE 4-29

ITEM PART
NUMBER NUMBER QTY. DESCRIPTION
43 1304010 3 Gasgket
44 1 Wire, Hypolon, 16 Ga. Brown
45 0101638 2 Ring Tongue
46 2125044 1 Compression Spring
47 2115138 1 Fuel Sending Unit
48 2104169 1 Collar 1/4"
49 1204108 4 Hold Down Strap
50 01550-8 1 Flat Washer, 5/16 Small
51 0204023 1 Fuel Shut-Off Valve
52 01533-74 1 Pan Hd. Machine Screw, #10-32 NF x 3/8 Lg.
53 01554-7 2 Split Lock Washer, 5/16 Med.
54 2125046 1 Bushing, Transmission
55 2125047 1 Retaining Washer
56 01705-4 3 Line Clamp
57 01533-76 4 Pan Hd. Machine Screw #10-23 NF x 1/2 Lg.
58 1202046 2 Spring
59 1204102 1 Throttle Rod Guide
60 1204054 2 Ball Joint
61 01501-36 2 Capscrew, 5/16-18 NC x 3/4 Llg.
62 01500-41 4 Hex. Hd. Capscrew, 5/16-24 NF x 1-3/8 Lg.
63 2107059 8 Fender Washer, 5/16
64 01620-2 1 Coupling
65 01635-25 1 Pipe Nipple
66 2104115 1 Shut-0ff Valve
67 01675-1 2 Hose Clamp
68 01650-2 1 Hose Connector
69 01554-7 2 Split Lock Washer, 5/16 Med.
70 01520-7 2 Hex. Nut, 5/16-18 NC
71 01501-37 2 Hex. Hd. Capscrew, 5/16-18 NC x 7/8 Lg.
72 2104106 1 Sediment Bowl
73 2104105 1 Sleeve, 5/16 Tube
74 2104131 1 Nut, Inverted Flare
75 1 Hose, 5/16 I.D. x 16 Lg. Gates #4795
76 01615-4 1 Adapter
77 1204111 1 Guard, Fuel Line (4 man cab only)
78 01538-35 4 Screw Tapping (4 man cab only)
79 01511-82 1 Set Screw, 1/4-20 NC x 3/16 Lg.
80 1204113 1 Mount Bracket, Throttle
81 2104164 1 Clamp
82 0104063 1 Stop, Throttle, Cable
83 1404088 1 Hose Clamp

1204094-3
5/11/717



SUSPENSTION ASSEMBLY

MODEL 1200 Page 1 of 1

SEE FIGURE 5-27

ITEM PART
NUMBER NUMBER QryY. DESCRIPT ION
1 1205077-25 1 Axle Assembly, 3-3/4 Arm (Std. Track)
2 2105008 4 Nylon Bushing (Used on Item #1)
3 2105009 2 Snap Ring (Used on Item #1)
4 01500-70 4 Hex. Hd. Capscrew, 3/8-24 NF x 1-1/4 Lg.
5 2105010 16 Nylon Bushing (Used on Item #7)
6 2105011 8 Snap Ring (Used on Item #7)
-7 1205077-17 3 Axle Assembly, 6" Arm (Std. Track)
8 01530-43 10 Slotted Nut, 3/4-16 NC
9 - 01541-145 10 Cotter Pin, 3/16 x 1% Lg.
10 1205040 10 Grease Cap
11 1205044 10 Washer
12 © 1205037 10 Cone, Outer
13 2105057-106 10 Tyrfill Wheel Assy
14 0105054 10 Cup, Outer
15 1205048 10 Cup, Inner
16 1205043 10 Cone, Inner
17 1205041 10 Grease Seal
18 0101226 12 Grease Fitting 1/3 NPT :
19 01500-192 28 Hex. Hd. Capscrew, 5/8-18 NF x 1% Lg.
20 01525-42 28 Elastic Stop Nut, 5/8-18 NF
21 01501-8 8 Hex. Hd. Capscrew, 1/4-20 NC x 1 Lg.
22 01554-6 8 Split Lock Washer
23 2105023 2 Cylinder '
i 2105042 2 Shaft
2105022 2 " Hose Assembly
1205101 2 Retaining Ring
27 2105021 2 Plate, Track Adjusting
28 1205096 2 Back-Up Washer, large
29 1205099 2 Vee Packing, Large
30 01500-234 2 Hex. Hd. Capscrew,, 3/4-16 NF x 4% Lg.
31 01525-43 2 Elastic Stop Nut, 3/4-16 NF
32 1205095 2 Pin
33 01525-38 4 Elastic Stop Nut, 3/8-24 NF
34 . 1207375-1 1 Sliding Member, L.H.
35 1207375-2 1 Sliding Member, R.H.
36 - 1205109 1 Rear Axle Mod.

1205104-7
'5/11/77




COOLING SYSTEM

MODEL 1200

Page 1 of 2

SEE FIGURE 6-28

ITEM PART
NUMBER NUMBER QTY. DESCRIPTION
1 1206044-3 1 Radiator, Modified
2 01501-36 15 Hex. Hd. Capscrew, 5/16-18 NC x 3/4 Lg.
3 015547 20 Split Lock Washer, 5/16 Med.
4 1206065 1 Bracket, Radiator Mount
5 1206018-3 1 Drain Cock Assembly (Includes the next
3 items)
1306008 1 Drain Cock
01620-2 1 Coupling
01635-24 1 Nipple, 1/4 x 2
6 1206074 1 Fan Shroud
7 1 Hose 5/8 I.D. x 32 Lg. Gates #3230
8 0106020 1 Connector, Hose, Barbed Insert
9 1206071-1 1 Mount Bracket, Heater L.H.
10 1 Hose, 5/16 I.D. x 72 Lg. Gates #3225
11 01625-3 1 Street Elbow
12 1206071-2 1 Mount Bracket, Heater R.H.
13 01501-12 4 Hex. Hd. Capscrew, 1/4-20 NC x 1-1/2 Lg.
14 01554-6 4 Split Lock Washer, 1/4 Med.
15 2106134 2 Clamp Plate
16 2125050-11 1 Cooler
17 01629-5 2 Bushing
18 01650-5 2 Hose, Connector, Elbow, Barbed Insert
19 01675-1 4 Hose Clamp R
20 0106021 1 Radiator Cap
21 1 Hose, 5/16 I.D. x 96 Lg. Gates #3225
22 01501-37 4 Capscrew, 5/16-18 NC x 7/8 Lg.
23 1206031 6 Radiator Nut ,
24 01654-1 2 SAE Male Swivel, Inverted Flare
25 01675-2 4 Hose Clamp
© 26 2106039 2 Hose Connector, Barbed Insert
27 1 Hose 5/8 I1.D. x 36 Lg. Gates #3230
28 01701-17 1 Hose, Lower
29 01675-9 4 Hose Clamp
30 . 01701-7 1 Hose, Upper
31 1206070 1 Backing Plate
32 1206073 1 Heater Modified
33 01501-6 8 Hex. Hd. Capscrew, 1/4-20 NC x 3/4 Lg.
34 1206072 4 J Nut, 1/4-20 NC
35 01538-33 4 Pan Hd. Tapping Screw #10
36 A/R Weather Strip, 1/8 x 3/4 Wider, Rubber,
Self adhesive
37 01551-5 5 Washer Flat, 5/16 Large
38 A/R Hose 5/16 I.D. X 36 1G, Gates #4795
39 01618-35 2 Plug
40 2106041 1 Shut Off Valve, Hot Water
41 2106040-5 1 Control Cable, Temp.
42 1700-56 4 Grommet, Rubber % I.D.




COOLING SYSTEM
MODEL 1200 Page 2 of 2
SEE FIGURE 6-28

ITEM PART
NUMBER NUMBER QTY. DESCRIPTION
43 2106140 . 4 Spacer Tube
4t A/R Weather Strip 3/16 x 3/4 Foam, Durkee-
‘ Atwood 3650
45 1201055 1 Tag, Manilla 3-1/8 x 6
46 1700-33. 1 Grommet

1206067
5/11/77




1 .
e

REAR SEAT & RUMBLE SEAT INSTALLATIONS
MODEL 1200 MIL.
SEE FIGURE 7-37

ITEM PART
NUMBER NUMBER QTY. DESCRIPTION
1 1208223-102 1 Seat Frame Assembly -
2 01525-38 5 Elastic Stop Nut, 3/8-24 NF
3 01551-6 5 Flat Washer, 3/8 Large
4 01500-70 5 Hex Head Capscrew, 3/8-24 NF X 1-1/4 Lg.
5 1208234 5 Seat Belt
6 1408093-103 1 Seat Cushion
7 1408094-104 1 Seat Back
8 01551-10 4 Flat Washer, 3/4 Large
9 01551-6 6 Flat Washer, 3/8 Large
10 01554-8 4 Split Lock Washer, 3/8-16 NC
11 01532-6 4 Wing Nut, 3/8-16 NC
12 1408093-104 1 Seat Cushion
13 01525-4 2 Elastic Stop Nut, 3/8-16 NC
14 1408093-105 1 Seat Back
15 01538-36 24 Screw, Tapping, #10-7/8 Lg.
16 1208285-102 1 Seat Frame Weldment
17 01501-68 2 Hex. Head Capscrew, 3/8-16 NC X 1 Lg.
18 1208294 2 Snap, Safety Link
19 108280~06 2 Chain, 19" Lg.
20 1208225 4 Link, Open End

5/11/77



- —.
\ PRp—
*_)‘ _——_J

)

CHASSIS MODIFICATION

MODEL 1200 Page 1 of 1

SEE FIGURE 7-38

ITEM PART
NUMBER NUMBER QTY, DESCRIPTION
1 1207501-103 1 Stake Rack Rear
2 1207504 2 Cover, Cargo Bed
3 01525-2 22 Elastic Stop Nut, 1/4-20 NC
4 01551-4 22 Flat Washer, 1/4 Large
5 01533-125 8 Flat Hd. Machine Screw, 1/4-20 NC X 2 Lg.
6 1207510 1 Tread Plate, Rear
7 1208282-16 1 Insul. Mat
8 01706-96 4 Pop Rivet
9 0108180 2 Reflector Amber (Front)
10 01501-3 4 Hex. Hd. Capscrew, % - 20 NC X % Lg.
11 01550-7 8 Flat Washer, 1/4 Small
12 01554-6 4 Split Lock Washer, 1/4 Med.
13 2119154 1 Cover Plate
14 01525-8 8 Elastic Stop Nut, 5/8 - 11 NC
15 01501-192 8 Hex. Hd. Capscrew, 5/8 - 11 NC X 1% Lg.
16 1207508 1 Lifting Eye Weldment
17 01501-130 4 Hex. Hd. Capscrew, % - 13 NC X 1-1/4 Lg.
18 01525-6 4 Elastic Stop Nut, % - 13 NC
19 1207505 1 Tread Plate, Passenger Side
20 1207506 1 Tread Plate, Driver Side, R.H.
21 1207507 1 Tread Plate, Driver Side, L.H.
22 01506-25 108 Carriage Bolts, 1/4-20 NC X 2 Lg.
23 0101410 4 Rivet
24 1207503 2 Channel
25 1207501 1 Stake Rack, L.H.
26 1207501-102 1 Stake Rack, R.H.
27 01525-2 4 Elastic Stop Nut, 1/4-20 NC
28 0108080 2 Reflector Red, (Rear)
29 01534-100 4 Pan Hd. Machine Screw, 1/4-20 NC X 1 Lg.
30 01506-43 12 Carriage Bolt, 5/16 - 18 NC X 1% Lg.
31 0608131 2 Corner Connection L.H.
32 0608132 2 Corner Connection R.H.
33 01554-7 12 Split Lock Washer, 5/16 Med.
34 01520-7 12 Hex. Nut, 5/16 - 18 NC
35 01520-6 108 Hex. Nut, 1/4-20 NC
36 01554-6 108 Split Lock Washer, 1/4 Med.
37 1208282-06 1 Insul. Mat
38 1208282-07 1 Insul. Mat
39 01536-122 14 Flat Lid. Machine Screw, 1/4-20 NC X 1-1/4 Lg.

5/11/77



LOWER CHASSIS FRAME
MODEL 1200 Page 1 of 1
SEE FIGURE 7-39

ITEM PART ,
NUMBER NUMBER QTY. DESCRIPTION
1 1207496 1 Lower Chassis Frame
2 01551-6 16 Flat Washer, 3/8 Large
3 01501-72 8 Hex. Hd. Capscrew, 3/8-16 NC X 1% Lg.
4 1207492 2 Stop Cross Member
5 01524-24 12 Uni-Torque Lock Nut, 7/16-20 NF
6 01551-7 32 Flat Washer, 7/16 Large
7 1207497 1 Cross Member, Front
8 2109082-3 12 Flat Washer
9 1411022-3 8 Flat Washer
10 1205110 4 Insulator, Cab Mount
11 1411022-2 20 Flat Washer
12 01525-41 4 Elastic Stop Nut, 9/16-18 NC
13 01500-112 4 Hex. Hd. Capscrew, 7/16-20 NF X 4 Lg.
14 1411010-15 4 Spacer, Cylindrical
15 1205110-102 4 Insulator, Cab Mount
16 01504-174 4 Hex. Hd. Capscrew, 9/16-18 NC X 4% Lg.
17 01501-102 4 Hex. Hd. Capscrew, 7/16-14 NC X 1% Lg.
18 01525-5 4 Elastic Stop Nut, 7/16-14 NC
19 01500-114 18 Hex. Hd. Capscrew, 7/16-20 NF X 4% Lg.
20 0607015 8 Flat Washer
21 0607006 16 Insulator, Cab Mount
22 1411010-11 8 Spacer, Cylindrical
23 2109082 8 Flat Washer
24 01525-4 8 Elastic Stop Nut, 3/8-16 NC

5/11/77



- ..__TF.‘

g TN ¢
! ) Y .

J

——J

N

CHASSTS ASSEMBLY
MODEL 1200

Page 1 of 2

SEE FIGURE 7-40

ITEM PART
NUMBER NUMBER QTY. DESCRIPTION

1 1207276-144 1 Chassis Frame & Skin Assembly
2 01500-130 4 Hex. Hd. Capscrew, %-Zone X 1 1/4 Lg.
3 1 .040 Sheet, 3% X 3%, Alum.

4 01525-40 4 Elastic Stop Nut, %-20-Zone

5 01500-37 2 Hex. Hd. Capscrew, 5/16-24 NF x 3/4 Lg.
6 01500-45 4 Hex. Hd. Capscrew, 5/16-24 NF X 2-3/4 Lg.
7 0101537-5 9 Pop Rivet C
8 01520-37 14 Hex. Nut, 5/16-24 NF
9 01501-6 36 Hex. Hd. Capscrew, 1/4-20 NC X 3/4 Lg.
10 01554-6 44 Split Lock Washer, 1/4 Med.

11 1207277 1 Access Plate Radiator

12 1202074 1 Decal, Overspeed Warning

13 0101537-3 4 Pop Rivet

14 2108352 1 Identification Plate

15 1207438 1 Belly Pan, Front

16 01500-8 4 Hex. Hd. Capscrew, 1/4-28 NC X 1 Lg.
17 01554-40 4 Split Lock Washer, % Med.

18 1219212 1 . Pintle Hook

19 1201009 1 Name Plate, '"SPRYTE®"

20 1207119 1 Front Screen, Lower

21 1207170 1 Radiator Shield

22 01501-35 42 Hex. Hd. Capscrew, 5/16-18 NC X 5/8 Lg.

23 01700-16 3 Grommet

24 1201010 1 - Name Plate, "THIOKOL"

25 01551-5 80 Flat Washer, 5/16 Large

26 1207462 1 Side Panel R.H.

27 1207429 1 Defroster Support Assembly

28 1207174 4 Bracket, Seat Mount

29 1207481 1 Access Cover, Rear

30 01520-7 24 Hex. Nut, 5/16-18 NC

31 01701-90 1 Hose

32 1207239-7 2 Front Board, Bed

33 01506-43 24 Carriage Bolt, 5/16-18 NC X 1% Lg.

34 2108219 A/R Double Lip Trim

35 0509027 2 Seat; Padded

36 1207464 1 Side Panel, L.H.

37 2125034 1 Mounting Flange

38 1207477 1 Carpet, Motor Compartment

39 01501-3 4 Hex. Hd. Capscrew, 1/4-20 NF X % Lg.

40 01500-68 6 Hex. Hd. Capscrew, 3/8-24 NF X 1 Lg

41 1207455 2 Hold Down Clip

42 1207476 1 Hood Assembly

43 01579-03 8 Teks Screw, 1/4-1% Lg.

A 01525-38 6 Elastic Stop Nut, 3/8-24 NF

45 1207137-3 1 Board, Cargo Bed, L.H.

46 1207137-4 1 Board, Cargo Bed, R.H,

47 1207033 1 Deck Retaining Angle

48 01700-19 4 Grommet



CHASSIS ASSEMBLY

MODEL 1200

SEE FIGURE 7-40

Page 2 of 2

ITEM PART :
NUMBER NUMBER QTY. DESCRIPTION
49 1202082 2 Engine Mount, Front
50 1208195 1 Access Plate, Starter Motor
51 01700-11 2 Grommet
52 1208196 1 Access Plate, Hydraulic Pump
53 0207039 2 Handle, Hood Lifting
54 1208189 2 Hook Bracket
55 01520-36 4 Hex. Nut, 1/4-28 NF
56 2107337 1 Cover
57 0101584 12 Rivet, Flat Top
58 01700-28 2 Grommet
59 1214069 1 Bracket, Brake Lever Mount
60 0608078 2 Seat Belt Kit
61 0708015 2 Hood Catch
62 01501-63 6 Hex. Hd. Capscrew, 3/8-16 NC X % Lg.
63 01552-8 6 Split Lock Washer, 3/8 Light
64 1407186 4 Spacer
65 01550-9 6 Flat Washer, 3/8 Small

5/11/77

T

T




.

CAB ASSEMBLY

MODEL 1200 -

Page 1 of 2

SEE FIGURE 8-33

ITEM PART . :
NUMBER NUMBER QTY. DESCRIPTION
1 1208246-104 1 Cab Frame & Skin Assembly
2 2108205 2 Locking Strip, 110 Lg.
3 2 Weather Strip, 106 Lg. (Somaca #3195 R)
4 1208031 2~ Glass, Windshield
5 . A/R Weather Strip, 3/16 Thk. x 3/4 Wide
6 0108064 2 Blade, Windshield Wiper
7 1208019 2 Arm, Windshield Wiper
8 01501-103 2 Hex. Hd. Capscrew, 7/16 - 14 NC x 1-3/4 Lg.
9 01525-5 4 Elastic Stop Nut, 7/16 - 14 NC
10 01525-3 5 Elastic Stop Nut, 5/16 - 18 NC
11 01501-43 1 Hex. Hd. Cap Screw, 5/16 - 18 NC
12 2 Door Spacer, 1 X 29% Lg. Alum.
13 1 Door Spacer, 3/4 X 44 Lg. Alum.
14 4 Weather Strip, 66% Lg. (Somaca #6421)
15 2108205 4 Locking Strip, 66% Lg
16 0608067 4 Glass, Rear
17 01501-100 2 Hex. Hd Capscrew, 7/16-14 NC X 1-1/4 Lg.
18 0108088 1 Handle, Inside, L.H.
19 0108089 2 Handle, Inside, R.H.
20 1208079-102 1 Door, Left, Front
21 1208078-102 1 Door, Right, Front
22 1208283 1 Door, Right, Rear
23 01525-35 12 Elastic Stop Nut, #10-32 NF
24 0108087 3 Spring Housing, Door Handle
25 0101229 4 Rd. Hd. Machine Screw, #10-32 NF X 1% Lg.
26 2 Weather Strip 86~7/8 Lg. (Somaca #6421)
27 2 Channel Glass, Run 83-1/4 Lg. (Somaca #B-127)
28 1208026 1 Glass, Slldlng, L.H.
29 1208027 1 Glass, Sliding R.H.
30 2 Window Spacer 42% Lg.
31 0108181 3 Sleeve, Door Handle
32 2 Channel Rigid, 15 Lg. (Somaca #3-K1)
33 1208016 2 Glass, Stationary
34 1215021 1 Twin Headlight, L.H.
35 1215023 1 Twin Headlight, R.H.
36 1215022 2 Bezel, Headlight
37 1208099-102 1 Safety Handle
38 2108449 1 Door Stop, L.H.
39 2108449-2 2 Door Stop, R.H.
40 01533-101 2 Machine Screw, 1/4-28 NF X 1-1/4 Lg.
41 01520-36 2 Hex. Nut, 1/4-28 NF
42 01536-117 2 Flat, Hd. Machine Screw, 1/4-20 NC X % Lg.
43 01512-78 16 Pan Hd. Machine Screw, #10-32 NF X 3/4 Lg.



CAB ASSEMBLY
MODEL 1200 - Page 2 of 2
SEE FIGURE 8-33

ITEM PART
NUMBER NUMBER QTY. DESCRIPTION
44 01525-36 3 Elastic Stop Nut, 1/4-28 NF
45 0108140 3 Spring, Door Handle
- 46 01504-12 3 Hex. Hd. Capscrew, 1/4-28 NF X 1% Lg.
47 01501-8 3 Hex. Hd. Capscrew, 1/4-20 NC X 1 Lg.
48 01554-6 9 Split Lock Washer, 1/4 Med.
49 1411010-17 3 ‘Spacer, Cylindrical
50 1411010-16 3 Spacer, Cylindrical
51 0108090 3 Handle, Outside
52 01500-6 6 Hex. Hd. Capscrew, 1/4-28 NF X 3/4 Lg.
53 0607015 3 Washer, Cab Mount
54 01551-5 1 Flat Washer, 5/16 Large
55 01501-37 4 Hex. Hd. Capscrew, 5/16 - 18 NC X 7/8 Lg.
56 01520-6 8 Hex. Nut, 1/4-20 NC
57 01551-4 16 Flat Washer, 1/4 Large
58 1219597 2 Guard, Headlight
59 01554-6 8 Split Lock Washer, 1/4 Med.
60 01501-25 8 Hex. Hd. Capscrew, 1/4-20 NC X 4-3/4 1g.
61 1208263 1 Mirror, Rear View
62 2108369 2 Mirror Assembly
63 01500-36 4 Hex., Hd. Capscrew, 5/16-24 NF X 3/4 Lg.
64 01520-37 4 Hex. Nut, 5/16-24 NF
65 01553-7 4 Split Lock Washer, 5/16
66 2108370-1 2 Mirror Bracket

5/11/77



.= (T‘ ;,._,_1

DRIVELINE ASSEMBLY
MODEL 1200 Page 1 of 1
SEE FIGURE 9-41

ITEM PART
NUMBER NUMBER QTY DESCRIPTION
1 1209130 2 Axle :
2 01552-38 8 Hex Nut, 3/8-24 NF
3 01554-8 8 Lock Washer, 3/8 Med
4 0101281 2 Grease F1tt1ng
5 01500-70 8 Capscrew, 3/8-24 NF X 1-1/4 Lg.
6 01525-41 8 Elastic Stop Nut, 9/16-18 NF
7 01505-198 12 Hex Hd. Capscrew, 5/8-11 NC X 3 Lg.
8 01554-12 12 Lock Washer, 5/8 Med.
9 1209067 2 Retainer Plate
10 1209069 2 Gasket :
11 0205009 16 Lug Nut, 30 Degree, %-20 NF
12 1209076-7 2 Drive Sprocket
13 1205050 16 Stud
14 0101493 2 Seal, Outboard
15 0101739 2 Bearing
16 1219558 1 Drive Unit Assy
17 0101492 2 Seal, Inboard
18 0609042-3 2 Journal & Bearing Kit
19 1209091 2 "U'" Bolt
20 1209090-3 1 Washer Cork
21 1209089-3 1 Washer Steel
22 0609044 1 Dust Cap
23 01501-42 4 Capscrew, 5/16-18 NC X 1% Lg.
24 0122022 2 Retainer Ring
25 2109084 2 Retainer
26 2109085-3 1 Drive Shaft
27 1209088-3 1 Sleeve Yoke Assembly
28 1209132-3 2 Axle Housing
29 0607012 4 Sleeve
30 1209234 1 Breather
31 1 Flange Yoke (Ford #DITZ-7089-C)
32 2109082-3 A/R Shim, 11 Ga.
33 1 Hex. Nut (Ford #351165-58) %-20 NF
34 2109082-1 A/R Shim, 16 Ga.
35 01550-12 16 Washer, Flat, 9/16 Small
36 0607015 4 Washer
37 01504-163 8 Hex. Hd. Capscrew, 9/16-18 NF X 1-3/4 Lg.
38 01554-7 4 Split Lock Washer, 5/16 Med.
39 01520-7 4 Hex Nut, 5/16 - 18 NC
40 01551-7 4 Washer, Flat, 7/16 Lg.
41 1209134 4 Gasket
42 1209094 2 Bearing Retainer
43 01525-39 4 FElastic Stop Nut, 7/16-20 W
44 1209255 2 Sector, Nut Holding
45 01500-111 4 Capscrew, 7/16-20 NF X 3-3/4 Lg.
46 0607006 8 Insulator .
47 1209246 2 Drive Unit Support Bracket
48 1618-35 1 Pipe Plug, 3/4 NPT

5/11/77



DRIVE UNIT ASSEMBLY
MODEL 1200 Page 1 of 2
SEE FIGURES 9-42

ITEM PART : .
NUMBER NUMBER QTY, DESCRIPTION
1 01541-107 1 Cotter Pin, 1/8 Dia. x 2 Lg.
2 01540-352 4 Clevis Pin, % x 1.531 Grip
3 1209093 2 Trunnion Block
4 01541-82 4 Cotter Pin, 3/32 dia. x 3/4 Lg.
5 01550-11 4 Flat Washer, % Small
6 1209129 1 Pinion Shaft, 7 Tooth (Oliver #176 953-A)
Used, with 6.14 Gear Ratio
7 1209172 2 Bearing, Ball
8 1209171 2 Lock Washer, Bearing
9 1209170 2 Bearing Lock Nut
10 1209169 2 Shim Pack
11 1209168 16 Rivet
12 1209167 2 Steering Drum Gear
13 1209166 6 Pin
14 1209165 6 Compensating Pinion Nut
15 1209164 6 Woodruff Key
16 1209163 6 Compensating Pinion
17 1209162 6 Flat Washer Spacer
18 1209161 3 Dowel
19 1209160 1 Washer
20 1209159 2 Spacer Washer
21 1209158 6 Compensating Internal Pinion
22 1209157 2 Washer, Steering Drum
23 1209156 2 Gear
24 1209128 1 Pinion Spacer, (Used with 6.14 Gear Ratio)
25 1209155 2 Steering Drum
26 1209154 1 Cover, R.H.
27 1209153 1 Compensating Case
28 1209152 6 Dowel
29 1209119 1 Gear, Differential Bevel, 43 Tooth (Oliver
#176952-A) Used with 6.14 Gear Ratio
30 1209150 1 Cover, L,.H.
31 1209149 6 Lock Plate
32 1209148 12 Lock Plate Bolt
33 1209147 6 Pin
34 1209146 6 Compensating Case Bolt & Nut
35 1209145 2 Bushing
36 1209144 2 Spacer Washer
37 1209096 1 Nut, Pinion Shaft
38 1209097 1 Spacer
39 1209098 1 Spacer
40 1209099 1 0il Seal
41 1209124 1 Bearing Housing (Used on Drive Units with

6.14 Gear Ratio)



i =

DRIVE UNIT ASSEMBLY
MODEL 1200
SEE FIGURES 9-42

Page 2 of 2

ITEM PART
NUMBER NUMBER QTY, - DESCRIPTION
42 01505-73 8 Hex. Hd. Capscrew, 3/8-16 NC x 1-3/4 Lg.
43 1209204 2 Anchor
44 0609106 2 Seal, Steering Band Rod
45 0109017 4 Lock Plate
46 1209103 1 Shim Pack
47 1209104 1 Bearing, Ball
48 1209143 1 Bearing, Roller
49 1209125 2 Gasket, Anchor
50 1209105 2 Link, Anchor
51 0609105 2 Spring
52 1209113 4 Lever, Steering
53 01501-5 4 Hex. Hd. Capscrew, 1/4-20 NC x 5/8 Lg.
54 01554-6 4 Split Lock Washer, 1/4 Med.
55 1209114 2 Slave Cylinder
56 1209142 12 Bushing
57 1209115-2 2 Steering Band Assy.
58 1209123- 1 Snap Ring (Used on Drive Units with
6.14 Gear Ratio)
59 1209120-3 1 End Yoke
60 01525-40 2 Elastic Stop Nut, %-20 NF
61 1209121 2 Spacer
62 01500-72 8 'Hex. Hd. Capscrew, 3/8-24 NF x 1% Lg.
63 1209182-7 1 Drive Unit Case
64 01525-38 8 Elastic Stop Nut, 3/8-24 NF
65 1209107 2 Rod, Brake Band
66 01541-104 2 Cotter Pin, 1/8 dia. x 1-1/4 Lg.
67 01540-538 2 Clevis Pin, 3/4 x 3.156 Grip
68 01540-213 4 Clevis Pin, 3/8 x 1.594 Grip
69 01558-2 4 Flat Washer
70 01541-83 4 Cotter Pin, 3/32 dia. x 1 Lg.
71 01501-36 18 Hex. Hd. Capscrew, 5/16-18 NC x 3/4 Lg.
72 01554-7 18 Split Lock Washer, 5/16 Med.
73 1209190 1 Drive Unit Cover
74 1209192 1 Gasket, Cover
75 1209141 2 Compensating Case Bushing
76 1209077 2 Spacer, 1/4 Thick
77 1209133 2 Push Rod
78 1209197-3 4 Dowel Pin
79 2128383 1 Plug, Diff. Temp. Sender
80 2115044 1 Sending Unit, Temp.
81 1618-36 1 Plug, Pipe, Socket Hd., 1-11 NPT
1219558

5/11/77



o .o

DISC BRAKE ASSEMBLY

MODEL 1200~ Page 1 of 1
SEE FIGURE 14-16
ITEM PART
NUMBER NUMBER QTY, DESCRIPTION
1 01520-37 3 Hex. Nut, 5/16-24 NF
2 01554-7 3 Split Lock Washer, 5/16 Med.
3 2114139 1 Hand Brake
4 01500-45 3 Hex. Hd. Capscrew, 5/16-24 NF x 2-1/4 Lg.
5 1214054-3 1 Brake Cable
6 1214047-7 1 Cross Member
7 1214067 2 Spring
8 01525-38 5 Elastic Stop Nut, 3/8-24 NF
9 1214047-5 1 Cross Member
10 01525-40 10 Elastic Stop Nut, %-20 NF
11 01500-132 4 Hex. Hd. Capscrew, %-20 NF x 1% Lg.
12 01551-6 2 Flat Washer, 3/8 Lg.
13 1214046 4 Arm
14 2114080-3 1 Mount Bracket Assembly
15 1411010-06 1 Spacer, Brake Cable
16 0101281 1 Grease Fitting
17 01521-38 4 Jam Nut, 3/8-24 NF ,
18 01500-70 8 Hex. Hd. Capscrew, 3/8-24 NF x 1-1/4 Lg.
19 1214071 4 Brake Pad
20 01525-39 4 Elastic Stop Nut, 7/16-20 NF
21 1214048 8 Brake Pad Retainer
22 01500-107 4 Capscrew, 7/16-20 NF x 2-3/4 Llg.
23 01551-8 2 Flat Washer, % Lg.
24 01504-132 4 Hex. Hd. Capscrew, %-20 NF x 1% Lg. -
25 2114082 1 Disc Brake .
26 0101582 1 Grease Fitting

1214063
5/11/77



e

ELECTRICAL ASSEMBLY

MODEL 1200 Page 1 of 1

SEE FIGURE 15-42

ITEM PART
NUMBER NUMBER QTY, DESCRIPTION
1 1215112 1 Instrument Panel Assembly
2 1215108 1 Engine Harness Assembly
3 0115031 1 Switch, Solenoid
4 1215047-3 2 Motor, Windshield Wiper
5 1411021 1 Battery Cable
6 1411021-102 1 Battery Cable
7 0119057 1 Horn
8 2115067 2 Battery, 12 Volt
9 0119037 1 Spotlight
10 0101298 2 Rd. Hd. Machine Screw, #10-32 NF x 1 1/4 Lg.
11 0101407 8 Rd. Hd. Machine Screw, #10-32 NF x 1 1/2 Lg.
12 01700-24 1 Grommet '
13 2115053 1 Cable, Starter
14 0115035 1 Cable, Engine Ground
15 1215023 1 Twin Headlight Assembly, R.H.
16 1215021 1 Twin Headlight Assembly, L.H.
17 0101337 10 Sems Nut, #10-32 NF
18 01501-3 4 Hex. Hd. Cap Screw 1/4-20 NC x 1/2 Lg.
19 01520-7 2 Hex. Nut, 5/16-18 NC
20 01552-7 2 Split Lock Washer, 5/16 Light
21 01551-4 4 Flat Washer, 1/4 Lg.
22 1215109 1 Cab Wiring Harness
23 . 2115080 2 Interior Light
24 01513-74 4 Machine Screw #10-24 x 3/8
25 01552-5 4 3/16 I.D. Split Lock Washer
26 01658-4 2 Nylon Connector, 2 Circuit (Receptacle)
27 01659-2 7 Terminal, Female
28 01658-6 1 Nylon Connector, 3 Circuit (Receptacle)
29 01525-1 2 Elastic Stop Nut #10-24 NC
30 1215110 1 Wiring Harness to Engine
31 1215111 1 Wiring Harness to Cab
32 1215127 2 Tail Light
33 0119122 2 Driving Light -
34 5004020 2 Clearance Light, (Amber)
35 1215024 2 Clearance Light, (Red)
36 2115100 3 Fan

1215102
5/11/77



INSTRUMENT PANEIL, ASSEMBLY
MODEL 1200 MIL. Page 1 of 1
SEE FIGURE 15-43

ITEM PART
NUMBER NUMBER QTY. DESCRIPTION
1 2115038 1 Tachometer
2 2115042 1 Temp. Gauge - Differential Temp.
3 2115140-3 1 Temp. Gauge
4 2115137 1 Fuel Gauge
5 2115143-3 1 0il Pressure Gauge
6 0119052 1 Hour Meter
7 1415058 1 Ignition Switch
8 3415032 2 Wiper Switch
9 01513-76 2 Pan Hd. Machine Screw, #10-24 NC x 1/2 Lg.
10 01554-5 2 Split Lock Washer, #10 Med.
11 0115024 1 Fuse, 30 Amp.
12 1315014 4 Fuse, 15 Amp.
13 3415008 1 Fuse Block, 8 Fuses
14 1315013 3 Fuse, 10 Amp.
15 1215119-102 1 Instrument Panel, Mod.
16 A/R 1/4 Wide, Black - Label Tape
17 1215128 1 Cover
18 A/R 1/8 Wide Red Vinyl Tape
19 2115139 1 Ammeter
20 1215088 1 Headlight Switch
21 2115063° 1 Heater Switch
22 1215128 1 Instrument I.D. Diagram
23 3415031 4 Switch
24 0115020 1 Horn Button
25 0115023 1 Instrument Panel Light
26 0115018 1 Light Globe, 12 Volt
27 01534-56 2 Pan Hd. Machine Screw, #8-32 NC x 1/2 Lg.
28 0101801 2 Sems Nut, #8-32 NC
29 1210008 1 Speedometer
30 1415055 1 Starter Button

5/11/77



TRACK ASSEMBLY, 73 CLEAT, INTERMEDIATE PROFILE, 36" WIDE

MODEL 1200 Page 1 of 1
SEE FIGURE 16-31
ITEM PART
NUMBER NUMBER QTY,. DESCRIPTION
1 1216236-1 36 Cleat, L,H.
2 1216236-2 36 Cleat, R.H.
3 2116064 73 Tire Guide, 1%"
4 01569-3 8 Belt Lacing
5 1216235 216 Backing Plate
6 01504-70 24 Hex. Hd. Capscrew (Gr. 8) 3/8 x 24 NF
x 1-1/4 Lg.
7 01504-56 4 Hex. Hd. Capscrew (Gr. 8) 5/16 x 24 NF
x 5 Lg.
8 1216236-3 1 .Lacing Cleat, R.H.
9 01504-100 432 Hex. Hd. Capscrew (Gr. 8) 7/16 x 20 NF
x 1-1/4 Lg.
10 01524-23 24 Uni-torque Lock Nut, 3/8 x 24 NF
11 2116101 13 Belt Lacing Backing Plate
12 01525-37 4 Elastic Stop Nut, 5/16-24 NF
13 01524-24 578 Uni-torque Lock Nut, 6/16-20 NF
14 1216228-15 2 Belting, 5" ’
15 1216228-11 1 Belting, 5"
16 1216228-13 1 Belting, 5"
17 01504-96 146 Hex. Hd. Capscrew, 7/16-20 NF x 3/4 Lg.

1216237
5/11/77



STEERING SYSTEM
MODEL 1200 ' Page 1 of 1
SEE FIGURE 22-23 .

ITEM PART ,
NUMBER NUMBER QTY. DESCRIPTION
1 0101443 2 Connector Bolt
2 0101445 2 Gasket
3 0101444 2 Connector, Master Cylinder
4 0101446 2 Gasket
5 01525-39 4 Elastic Stop Nut, 3/8-24 NF Thin
6 1222027 2 Master Cylinder Assembly
7 0222008 2 Grip, Control Lever
8 1222007 2 Lever, Steering Control
9 01500-79 4 Hex. Hd. Capscrew, 3/8-28 NF x 1-3/4 Lg.
10 1222040 2 Eccentric Adjustment
11 1222041 2 Spacer
12 01541-83 2 Cotter Pin, 3/32 x 1 Lg.
13 01540-362 2 Clevis Pin, 1/2 x 2.156 Grip
14 . 01521-7 2 Jam Nut, 5/16-18 NC
15 01501-76 2 Hex., Hd. Capscrew, 3/8-16 NC x 2% Lg.
16 01550-11 2 Flat Washer, % Small
17 01527-5 2 Elastic Stop Nut, 3/8-16 NC Thin
18 01705-8 4 Line Clamp
19 1222012 2 Hose Assembly, Steering
20 0101337 12 Sems Nut, #10-32 NF
21 0101402 12 Rd. Hd. Machine Screw, #10-32 NF x 3/4 Lg.
22 01705-3 6 Line Clamp
23 1222009-1 2 Hydraulic Line Assembly
24 0101502 2 Union, 37° SAE Flare
25 21222039 2 Hydraulic Line Assembly
26 01700-63 1 Grommet
27 0101462 1 Line Clamp
28 1222029 2 Boot
29 1222028 2 Push Rod
30 0101281 2 Grease Fitting 1/4-28 NF
31 01503-349 2 Socket Hd. Capscrew, 5/16-18 NC x 1-1/4 Lg.
32 01500-6 4 Hex. Hd. Capscrew, 1/4-28 NF x 3/4 Lg.
33 01554-6 4 Split Lock Washer, 1/4 Med.
34 1222042 1 Master Cylinder Mount
35 01551-4 1 Flat Washer, 1/4 Large

1222043
5/11/77



[

EXHAUST SYSTEM
MODEL 1200 MIL.

Page 1 of 1

SEE FIGURE 26-30
ITEM PART
NUMBER NUMBER QTY. DESCRIPTION

1 1226026 2 Studs

2 0101770 2 Hex. Nut 7/16-20 NF Brass

3 1226054 1 Header Pipe

4 0626014 1 Gasket

5 01551-7 2 Large Flat Washer

6 01702-11 1 Clamp

7 1226027-3 1 Spark Arrestor

8 1226064 1 Mid Section

9 1226055-102 1 ""'S" Section
10 1226063-103 1 Clamp, Modified

11 1226063-102 1 Clamp, Modified
12 1226063 1 Clamp, Modified
13 01524-21 6 Uni-Torque Lock Nut 1/4-28 NF
14 01500-6 6 Hex. Hd. Capscrew, 1/4-28 NF x 3/4 Lg.
15 1226073 3 Hanger Exhaust
16 1226074 1 Tail Pipe
17 01702-7 1 Clamp

18 01551-4 12 Flat Washer, Large, 1/4 Large
19 1411010-12 6 Space, Cylindrical

5/11/77



WINTERIZATION KIT
MODEL 1200 MIL. Page 1 of 1
SEE FIGURE 27-2

ITEM PART
NUMBER NUMBER QTY. DESCRIPTION
1 0627017 1 Junction Block Kit
2 0627016 1 Cord Set
3 0606009 1 Coolant Circulating Pump
4 0606008-1 1 Coolant Heater
5 0627007-02 3 0il Pan Heater Unit
6 0627007-03 3 Thermostat
7 0627007-04 3 Power Cord Assy
8 0627010 1 Battery Warmer
9 01625-6 2 Pipe Fitting, Street Elbow, 3/8-18 NPT
10 01625-3 1 Pipe Fitting, Street Elbow, 1/4-18 NPT
11 A/R Heater Hose, 5/8 I.D.
12 A/R Pebble Matting
13 01705-3 A/R DG Line Clamp
14 01533-75 A/R Machine Screw, Pan Hd., #10-32 NF X % Lg
15 01533-81 A/R Machine Screw, Pan Hd., #10-32 NF X 1- 1/4 Lg.
16 01533-84 3 Machine Screw, Pan Hd., #10-32 NF X 2 Lg
17 0101337 A/R Nut, Sems, #10-32 NF
18 01702-11 1 Full Circle Clamp, 2-5/8 I.D.
19 01520-7 2 ‘Hex. Nut, 5/16-18 NC
20 01554-7 2 Lock Washer, 5/16 Med.
21 01501-8 4 Capscrew, Hex. Hd., 1/4-20 NC X 1 Lg.
22 01550-7 4 Flat Washer, 1/4 Small
23 01525-2 4 Elastic Stop Nut, 1/4-20 NC
24 01629-10 1 Bushing, 3/4-14 to %-14
25 2127001-102 1 Battery Box
26 1415067 - 2 Battery (Not shown)
27 1411021 1 Battery Cable (Not shown)
28 1411021-102 1 Battery Cable (Now shown)
29 2 Barbed Conmnector, 3/8 NPT X 5/8 Hose
30 01675-4 8 Hose Clamp .
31 01524-2 4 Uni-Torque Lock Nut, 5/16-18 NC
32 2107059 4 Fender Washer
33 01532-6 2 Wing Nut, 3/8-16 NC
34 1227002-102 1 Battery Hold Down
35 01550-9 4 Flat Washer, 3/8 Small
36 01520-38 2 Hex Nut, 3/8-24 NF
37 1227002-102 1 Lid, Battery Box
38 01700-15 2 Grommet '
01552-8 2 Split Lock Washer, 3/8 Light

5/11/77







62-7 39NOI4

PO @0

, . Lo ] DA/LU m\l,- i ﬂ;l)\ . - ! Lo ,1\|s‘/], A/ A,“' B m.“J oo (I ]L - :“‘ frJ L - ] w\ll




S eg o @




)

—

-

]

FIGURE 6-28

OB

\
\\\\\\i\\"'\\\\\\\\\\\\\\\\\\\\\\t~\\\\\\\\\\\\*.\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘\\\\\‘
T

s T T T T T

N MM ITRIING)

AR SRR

// o
/




FIGURE, 737




3 3

‘ -

o a8
— | S

]

i

,x
\ &’\é‘
L

v
)
7\

i

p!
v

FO@OE

\
\

(2200320717 )

——" —
/////// a
K e \
\\ J ’I
7
.. / 4

-_%%@

FIGYRE, 7-38



maoun [ S W oy B st

DE@O®O®

I\
Vo o/

H

FIGURE T30



BIOIS

FIGURE 7-40




A1BRISSY QYD

£€-8 39n914

OOIOIGIOIN®




FIGURE, 9-41

DATE 4-6-
DRIVE LINE ASSEMBLY



FIGURE 9-42



e

.

——

FIGURE 14-16

—



NOLLM DLmvIE

MoLLnQ Maom

| U

WN3ILSAS IYIWLIINI
44-£-§ 34vq

2 -Gl 3NOl4

- 0
8 @
>
M

e

(—




A3NVd LNINNYLSNI
Li-€-§ 3LV

¢ =Sl 3dN9id

T A

\

| | 0=
t T

T
|

Rax- S =LY -]

M- CYY

ESCalECA Eara-]
el Lnemarean

KJT
g HIf g

Avas

rlef

SNw.S

LA o

“a3aLwar

ESE

TINSTT SOt a0
3 ADNITRAND
——A=

o
zl_ dlm|e]wlofr

T
z
<

NOLLJIWIsS3a |

$3sn4d

W bbb o e

&




40 INOYS Ol

md_zm>/'

12-91 34N9i4

b SN N

i { !




D

FIGURE 22-23

(1200 SERIES)




WILSAS LNVHX3
Li~2-v 31vd

.0£-9Z 349Nl

L




(— (=

i

[—

2=/ 3o

SIGIGIC)

)

1

b

_—

(-]

S—

.

e

—

Lo



